
AUTHORITY FOR ADVANCE RULING, TAMILNADU 

INTEGRATED COMMERCIAL TAXES OFFICE COMPLEX, DOOR N0.32, STH 

FLOOR, ROOM NO. 503, ELEPHANT GATE BRIDGE ROAD, CHENNAI - 600 003 

PROCEEDINGS OF THE AUTHORITY FOR ADVANCE RULING U/s.98 OF THE 

GOODS AND SERVICES TAX ACT, 2017. 

Members present are: 
1. Thiru Senthilvelavan B., I.R.S Member/ Additional Commissioner, 
Office of the Commissioner of GST & Central Excise, Chennai -34 

2. Thiru KurinjiSelvaan V.S., M.Sc., (Agri.), M.B.A., Member/ Joint Commissioner (ST) 
Authority for Advance Ruling, Tamil Nadu, Chennai-600 003. 

ORDER No. 05 /ARA/2021 Dated: 26.02.2021 

GSTIN Number, if any / User id 33AAACN3562H lZP 

Legal Name of Applicant New Tirupur Area Development Corporation 
[...]
12.1 The applicant has claimed that if the 'Supply of Water' is not considered 

as 'pure service' eligible for the exemptionat Sl.No.3 of Notification No. 11/2017- 

C.T.(Rate) dated 28.06.2017 above, but of 'sale of water-goods', they are entitled to 

Page 31 of 42 



exemption as per entry No.99 of Notfn. No. 02/2017- dated 28.06.2017 read with 

Para 6 of Circular No. 52/26/2018-GST, dated 9-8-2018 issued from F. No. 

354/255/2018-TRU as they supply only 'treated water' and not 'purified water'. 

The relevant entry of the Notification is as follows: 
- 

99. 2101 Water [other than aerated, mineral, purified, distilled, medicinal. ionic, 
battery, de-mineralized and water sold in sealed container] 

The above entry exempts Water which is not 

1.aerated water, 
2. mineral water, 
3. purified water, 
4. distilled water, 

5. medicinal water, 

6. ionic water, 
7. battery water, 
8. de-mineralized water and 
9.water sold in sealed container. 

Also, the Circular No. 52/26/2018-GST, dated 9-8-2018 issued from F. No. 

354/255/2018-TRU, in para 6 has clarified as below: 

"6.1 Applicability of GST on supply of safe drinking water for public purpose : 

Representations have been received seeking clarification regarding 

applicability of GST on supply of safe drinking water for public purpose. 
6.2 Attention is drawn to the entry at S. No. 99 of notification No. 2/2017- 
Central Tax [Rate}, dated 28-6-2017, by virtue of which water [other than 
aerated, mineral, purified, distilled, medicinal, ionic, battery, de-mineralized 

and water sold in sealed container] falling under HS code 2201 attracts NIL 

rate ofGST. 
6. 3 Accordingly, supply of water, other than those excluded from Sr. No. 99 of 
notification No. 2/ 2017-Central Tax (Rate}, dated 28-6-2017, would attract 
GST at "NIL" rate. Therefore, it is clarified that supply of drinking water for 

public purposes, if it is not supplied in a sealed container, is exempt from 

GST." 

Page 32 of 42 



12.2 On the eligibility of the above entry, we have different views and are 

discussed as under: 

a. Ruling per: Shri. Kurinji Selvaan, V.S, Member SGST: The treatment done 
by the applicant on raw river water do not amount to purification but treated for 

cleaning unwanted heavier solid dust particle with reasonable colour so that it 
could be used for drinking purpose for public. Hence the process is considered 

as water treatment for making the raw water in to drinkable form and not 

purification of water. Moreover, the purified water is nothing but the water 
which is pure in terms of physiscally, chemically and biologically to meet out 

certain requirement. That is in terms of physical properties, it should meet out 

certain level of turbidity, colour etc., in terms of chemical properties, it should 
meet out certain level of PH, Total soluble salts, Iron content etc., and in form of 

biological properties it should be free from all contaminants such as virus, 

bacteria, protozoan etc, when it is used for drinking purpose. If any water with 
certain level of contaminants such as virus, bacteria, protozoan, etc, it should 

not be called as purified water though it met out specific standard of physical 
and chemical properties for drinking purpose. When there is biological 
contaminant in water it can be purified with the help of adding adequate 
amount of chlorine to that water to make it fit for drinking purpose. Further, the 

invoices furnished by the applicant in relation to supply of water to Tirupur City 

Municipal Corporation (TCMC) and to the industries has been carefully 

examined and found that in relation to invoice vide No 4352-c 1 / 3 dated 
31.1.2020 relating to supply of water to TCMC it has been mentioned in Tamil 
that adequate chlorine has to be added before distributing the water supplied by 

the applicant to the public for drinking purpose. This indicates that though the 

water supplied by the applicant met physical and chemical standard for 

drinking purpose but it is not biologically clean to use by the public for drinking 
purpose. Therefore, the water supplied by the applicant to the TCMC is not 

purified water and only drinking water for public after adding adequate chlorine 

is eligible for exemption as per entry No 99 of Notification No. 02/2017, dated 
28.06.2017 read with para 6 of circular No. 52/26/2018 GST dated 09.08.2018 
issued from f.No. 354/255/2018 TRU. But verification of invoice vide No 40946 

dated 31.1.2020 relating to Tvl. KPR Mill Limited supply of water (to the 

industries )by the applicant revealed that there is no such mentioning of adding 

chlorine before use. Therefore, the supply of water to the industries are not 

Page 33 of 42 



merely considered as potable water for drinking purpose and not qualified for 

exemption as per entry No. 99 of Notification No. 02/2017 dated 28.06.2017 

read with para 6 of circular no 52/26/2018-GST, dated 09.08.2018 issued from 

F.No. 354/255/2018 TRU as the water is not supplied as drinking water for 

public purpose. 

b. Ruling per: Shri. B.Senthilvelavan, Member CGST: I have gone through 
the views expressed by the learned State Member and I differ with the views of 

Thiru Kurinji Selvaan,V.S the respectful Member for the following reasons: 

(i) The clarification in para 6 of circular no 52/26/2018-GST, dated 09.08.2018 

issued from F.No. 354/255/2018 TRU states that supply of drinking water for 

public purpose when not sold in sealed container is exempted. The notification 

is unambiguous in as much as it clearly states the type of waters which is not 

exempted. In my opinion on a joint reading of the Notification and the 

Clarification, the waters mentioned at sl.no. 1 to 8 and drinking water for public 
purpose sold in sealed container are not exempted. In the case at hand the 
applicant sells the water to TCMC, Wayward unions, Villages and Industrial 

Consumers outside the TCMC Area but covered in the Service Area as per CA as 

per the agreements entered into with such purchasers. It is TCMC who 
undertakes the supply of drinking water for the public and this is evident from 
the Invoice raised by the applicant on TCMC, wherein it is stated to add 

essential chlorine before distributing for Public. Thus the supply of water by the 
applicant is to TCMC for use by them for both domestic and non-domestic 

purposes and therefore the supply to TCMC is not only for further supply to 

public for drinking purposes. 

(ii) Further, my learned brother member has concluded that the supply to 

TCMC by the applicant is treated water and not 'purified' water in as much as 

the treatment process involves only cleaning up of dust particles and supplying 
in potable condition for the human consumption, which needs further addition 
of Chlorine as seen in the invoice and therefore merits exemption under Sl.No.99 

of Notification No.2/2017-C.T.(Rate) dated 28.06.2017 and supply to industrial 

consumption without changing the original nature of the water to the WDS is 
not a supply for drinking purpose and therefore not eligible to the exemption. 

From the CA, Schedule B.2 (l)(d), Water Treatment Plant is the one with 

'Capacity of 185 MLD located at Suriampalayam Village in Erode Taluk, 

Page 34 of 42 



conventional treatment process to comply with the Performance Standards 

stipulated in Schedule C comprising of Clarifloculation, rapid gravity filtration 

and chlorination, with a provision for water recirculation and sludge 

dewatering'. From the Note on water treatment plant furnished by the applicant 

along with their submissions made on 27.02.2012, it is seen that the the water 

treatment process is 'Biological - conventional treatment process, Filterbed is 

the heart of the treatment process'. Under this process, the following are stated: 

• Distribution Chamber (Retention Time- lmt.)- The water abstracted from the 

River Water intake flows through distribution chamber at Treatment Plant 

and is divided equally into three chambers with isolation sluice gate 

• Flash Mixer (Retention time- lmt.) - After the distribution chamber, the water 

enters into Flash mixer chamber which agitates rapidly for settling of heavier 

particles 

• Flocculator (Retention Time-20 mts) - The water from the flash mixer enter 

into 3 set of Flocculator Chamber. In Flocculator chamber, Flocculation 

(reaction of chemicals with suspended solids in water, formation of flocks) 

takes place & heavy parti cle settles down at the bottom of the tanks 

• Clarifier (retention Time 20 mts) - The water from the Flocculator Chamber 

flows to Clarifier which consists of tube settlers inclined at 45° and with 

overflow launders. The suspended solids will settle at the tube settler and 

the water passing above the tube settler flows to Filter bed 

• Filter bed(Retention time-20mts)- The filter beds is dual media(Anthrasite 

coal +sand) filter. The filtered water flows to the bottom of the filter bed by 

gravity to Clear water dtorage tank 

Thus, the abstracted water is processed by removing the solids(clarifloculation), 

gravity filtered(rapid gravity filtration) and chlorinated before supplied to 

purchasers, both TCMC & other local authorities and the other Industrial 

Consumers. The standards of the abstracted raw water and the treated water in 
terms of turbidity, soluble salts, PH levels, etc are different and the treated water is 
to adhere the set quality levels. No different standards have been prescribed in the 

type of treatment on raw water abstracted by the applicant for supply of the treated 

water to the different clause of the designated receivers. Purification/treatment is 

not defined per se. Further, as can be seen from Wikipedia 
Page 35 of 42 



'Water purification' is the process of removing undesirable chemicals, 

biological contaminants, suspended solids, and gases from water achieved by 

the physical processes such as filtration, sedimentation, distillation; 

biological process such as slow sand filters ; chemical process such as 

flocculation and chlorination. 

and 

'Water Treatment' is any process that improves the quality of water to make 

it appropriate for a specific end-use 

It is further stated that 

'A combination selected from the following processes (depending on the 

season and contaminants and chemicals resent in the raw water is used 

for municipal drinking water treatment worldwide.' - 

· From the above, the process for treatment of water for municipal water 

supply involves Pre-chlorination, disinfection, sedimentation, filtration, 

flocculation, electrolysis, slow sand filtration, etc and 'Water purification' also 

involves the process of removing undesirable chemicals, biological 

contaminants. suspended solids which are achieved by the process such as 

filtration, sedimentation, distillation, flocculation, slow sand filtration and 

chlorination. In the case at hand, the water supplied by the applicant is 

stated to have undergone the process of filtration, sedimentation, 

flocculation. distillation, slow-sand filteration and therefore, they are purified 

water sold to TCMC/Industrial consumers. The entry in the invoice to TCMC 

requiring them to add chlorine before supplying to public do not imply that 

the water supplied by the applicant is not purified water and only on addition 

of Chlorine, the water becomes 'Purified Water'. 

Therefore, I find that the treated water supplied by the applicant is 'Purified 

water' supplied to TCMC, who as per the CA is entitled to use the same for 

both Domestic and Non-domestic purposes and to other designated receivers 

and in that account also is not exempted under Sl.No. 99 of Notification No. 

02/2017-C.T.(Rate) dated 28.06.2017. Rather, the applicable rate of tax is 

under Sl.No. 24 of Schedule III of Notification No. 01/2017-C.T.(Rate) dated 

28.06.2017 attracting 9% CGST and 9% SGST. 

Page 36 of 42 



13.1 The applicant has required ruling on the activities they state 'Incidental to 

main business activities' which are taken up as under: 

a. Interest receivable on delayed payments: 

The applicant has stated that as envisaged under the CA and BWSA, they are 

eligible to charge the delay payment interest wherever the payment is 
received beyond the due date. Accordingly, they charge their customers a 

delay period interest in the billing. They contend that in view of the pure 
services of the treatment and water supply, offtake and sewage treatments 
services undertaken by them, which they claim as exempted under SI.No. 3 
of Notification No. 12/2007-C.T.(Rate) dated 28.06.2017, the Interest on 

delay payment of charges for such services are also eligible for exemption 

under the said entry. Entry at Sl.No.3 provides exemption to 'Pure Services' 

provided to the local authority by any activity in relation to any function 
entrusted to a municipality under Article 243 W of the Constitution. The 

applicant has claimed 'Interest on Delayed payment charges' to be part of 
charges for sale of water/ Sewage treatment charges and the charges on this 
count should also suffer the same tax treatment as the main activity. We do 

not agree to this contention. The applicant charges their customers for the 

Supply of water as per the charges fixed under CA readwith Section 11. l(A) 

of the BWSA and for treatment of Sewage as fixed under Section 11.1 (B) of 

the BWSA. The delayed payment charges are not part of these charges. 
Section 15 of the GST Act, which provides for Value of a Supply, states that: 

15. (1) The value of a supply of goods or services or both shall be the 

transaction value, which is the price actually paid or payable for the 

said supply of goods or services or both where the supplier and the 

recipient of the supply are not related and the price is the sole 

consideration for the supply · 
In the case at hand, the charges for 'Sale of Water' and 'Sewage off-take and 

Treatment Service' is fixed as per Section 11.1 of the BWSA and the 'Delayed 
payment Interest' is not one of the components to arrive at the charge for 
these main supply. This is further evident from the Invoices raised, wherein, 

under 'Misc. Charges-Interest on Delayed Payment' is raised and the same is 
not raised as part of Main business Charges. Further, As per Section 11.4 of 

the BWSA, it is agreed that 

Page 37 of 42 



'If payment in full, of the Invoice, is not made by TM into the 

Operating Account on or before the close of business on the Due Date, 

a delayed payment charge on the unpaid amount due, for each day 

from the date of issuance of Invoice till date of actual payment thereof, 

will be payable at the rate of 20 %(twenty percent) per annum with 

quarterly rests'. 
Similar clause is seen at para 11.5 of the Service Agreement entered by the 
applicant with Director of Town Panchayats/Director of Rural 

Development/TWAD and Section 3.3(iv) of the General Terms and Conditions 

for Supply of Water, a part of agreement entered with the Industrial Units. 

From the above clause, it is evident that the Interest on delayed payment is 
chargeable in cases when part payment only is made. The same is charged to 
tolerate the delay in realization of the full amount due thereon to them and 
to extend such credit which in itself a service specified under 'SAC 999794- 
Agreeing to tolerate an Act'. This is also not an activity stipulated under 

Article 243 W of the constitution. Therefore, even when 'Interest on Delayed 

Charges' is raised against their supply to TCMC in respect of delayed 

payment of 'Sewage Treatment Charges', the exemption under Sl.No. 3 of the 
Notification No. 12/2017-C.T.(Rate) is not available to the applicant. We 
hold that the 'Interest on Delayed payment Charges' raised by the applicant 

is against the service of SAC 999794-Agreeing to tolerate an Act' and is 
taxable @ 9% CGST and 9% SGST as per Sl.No. 35 of Notification No. 